GT S Global United Technology Services Co., Ltd.

Report No.: GTSL2023010007F08

TEST REPORT

Applicant: Acer India Pvt Ltd.

Address of Applicant: Embassy Heights 6th Floor, No.13,Magrath Road, (Next to
Hosmat Hospital), Bangalore, India

Manufacturer/Factory: Acer India Pvt Ltd.

Address of Embassy Heights 6th Floor, No.13,Magrath Road, (Next to
Manufacturer/Factory: ~ Hosmat Hospital), Bangalore, India

Equipment Under Test (EUT)

Product Name: Tablet

Model No.: Acer One 10 T9-1212L
Trade Mark: ACER

FCC ID: 2AMY30ONE10T9-1212L

Applicable standards: FCC CFR Title 47 Part 2
FCC CFR Title 47 Part 22
FCC CFR Title 47 Part 27
Date of sample receipt: November 8, 2022

Date of Test: November 8, 2022~ February 10, 2023
Date of report issued: February 10, 2023

Test Result: PASS *

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver. Page 1 of 76
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4 Test Summary
Test Iltem Section in CFR 47 Result
Pass*
Part 1.1307
RF Exposure (SAR) (Please refer to
Part 2.1093
SAR Report)
Part 2.1046
RF Output Power Part 22.913 (a) Pass
Part 27.50(a)(h)
. Part 22.913(d)
Peak-to-Average Ratio Pass
FCC Part 27.50(a)(h)
Modulation Characteristics Part 2.1047 N/A
Part 2.1049
99% & -26 dB Occupied Bandwidth Part 22.917(b) Pass
Part 27.53
Part 2.1051
Spurious Emissions at Antenna Terminal Part 22.917 Pass
Part 27.53
Part 2.1053
Field Strength of Spurious Radiation Part 22.917 Pass
Part 27.53
s Part 22.917
Out of band emission, Band Edge Pass
Part 27.53
Frequency stability vs. temperature Part 2.1055 Pass
Frequency stability vs. voltage Part 2.1055 Pass

Remarks:

1. Pass: The EUT complies with the essential requirements in the standard.

2. N/A: Not applicable.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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5 General Information
5.1 General Description of EUT
Product Name: Tablet
Model No.: Acer One 10 T9-1212L
Serial No.: N/A
Hardware Version: R200

Software Version:

M300Y.WH.211.S0..G.2022120521.C951232A9AD.USERDEBUG

Tested Sample(s) ID:

GTS2023010007-1

Support Networks:

LTE

Support Bands:

Band 5, Band 40, Band 41

TX Frequency:

LTE Band 5: 824-849MHz
LTE Band 40: 2305-2315MHz, 2350-2360MHz
LTE Band 41: 2555-2655MHz

Modulation type:

OPSK, 16QAM

Antenna type:

Internal Antenna

Antenna gain:

LTE Band 5: 0.8dBi
LTE Band 40: 1.4dBi
LTE Band 41: 1.6dBi

Power supply:

DC 9V, 2A

Adapter Information

Model: BPS-PN18A

Input: AC 100-240V~, 50/60Hz, 800mA (Max)
Output: USB-A: 5V 3A, 9V 2A, 12V 1.5A

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2023010007F08
Test Frequency
Test Mode Channel RF Channel
Bandwidth Lowest channel Middle channel Highest channel
1.4M 824.7 MHz 836.5 MHz 848.3 MHz
3M 825.5 MHz 836.5 MHz 847.5 MHz
LTE Band 5
5M 826.5 MHz 836.5 MHz 846.5 MHz
10M 829.0 MHz 836.5 MHz 844.0 MHz
LTE Band 40 5M 2307.5 MHz 2310 MHz 2312.5 MHz
2305-2315MHz 10M / 2310 MHz /
LTE Band 40 5M 2352.5 MHz 2355 MHz 2357.5 MHz
2350-2360MHz 10M / 2355 MHz /
5 MHz 2557.5 MHz 2605 MHz 2652.5 MHz
10 MHz 2560 MHz 2605 MHz 2650 MHz
LTE Band 41
15 MHz 2562.5 MHz 2605 MHz 2647.5 MHz
20 MHz 2565 MHz 2605 MHz 2645 MHz
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 6 of 76
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5.2 Related Submittal(s) / Grant (s)

This submittal(s) (test report) is filing to comply with Section Part 22/27 of the FCC CFR 47 Rules.

5.3 Test Methodology

Both conducted and radiated testing were performed according to the procedures document on ANSI
C63.26:2015 and FCC CFR 47.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055 and 2.1057

5.4 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC —Registration No.: 381383

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and
fully described in a report filed with the (FCC) Federal Communications Commission. The acceptance
letter from the FCC is maintained in files. Registration 381383.

e |IC —Registration No.: 9079A

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing with
Registration No.: 9079A.

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP). LAB CODE:600179-0

5.5 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

Address: No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone, Xixiang
Road, Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480
Fax: 0755-27798960

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 7 of 76
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6 Test Instruments list

Report No.: GTSL2023010007F08

Radiated Emission:

> Inventory Cal.Date Cal.Due date
| il E M f M | No.
tem est Equipment anufacturer odel No No. e R A
1 30 Sg:; mAb”eerCho'c ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July 02,2020 | July 01, 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | April 22,2022 | April 21, 2023
: ; SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9168 GTS640 | March 21, 2022 |March 20, 2023
Double -ridged SCHWARZBECK
5 et MESS-ELEKTRONIK BBHA 9120 D GTS208 | June 12,2022 |June 11, 2023
6 Horn Antenna ETS-LINDGREN 3160 GTS217 June 23, 2022 |June 22, 2023
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 April 22, 2022 | April 21, 2023
9 Coaxial Cable GTS N/A GTS211 April 22, 2022 | April 21, 2023
10 Coaxial cable GTS N/A GTS210 April 22, 2022 | April 21, 2023
11 Coaxial Cable GTS N/A GTS212 April 22, 2022 | April 21, 2023
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 April 22, 2022 | April 21, 2023
. AFS33-18002
13 Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 | June 23, 2022 |June 22, 2023
14 Band filter Amindeon 82346 GTS219 | June 23, 2022 |June 22, 2023
15 Power Meter Anritsu ML2495A GTS540 June 23, 2022 |June 22, 2023
16 Power Sensor Anritsu MA2411B GTS541 June 23, 2022 |June 22, 2023
17 WIoSRRNERatTo Rohde & Schwarz CMW500 GTS575 | April 22, 2022 | April 21, 2023
Communication Tester
18 Splitter Agilent 11636B GTS237 June 23, 2022 |June 22, 2023
19 Loop Antenna ZHINAN ZN30900A GTS534 Nov. 29, 2022 | Nov. 28, 2023
20 Broadband Preamplifier SCHWARZBECK BBV9718 GTS535 April 22, 2022 | April 21, 2023
21 Breitbang SCHWARZBECK BBHA 9170 GTS579 | Oct. 16,2022 | Oct. 15, 2023
hornantenna
22 Amplifier TDK PA-02-02 GTS574 Oct. 16, 2022 | Oct. 15, 2023
23 Amplifier TDK PA-02-03 GTS576 Oct. 16, 2022 | Oct. 15, 2023
240~ PoASalIesRpRRium Rohde & Schwarz FSP GTS578 | June 23,2022 |June 22, 2023
Analyzer
25 | Amplifier(1GHz-26.5GHz) HP 8449B GTS601 | April 22,2022 | April 21, 2023
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 8 of 76
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RF Conducted Test:

: s Cal.Date Cal.Due date
Iltem Test Equipment Manufacturer Model No. Serial No. (mim-ddayy) (mm-ddyy)
1 MXA Signal Analyzer Agilent N9020A GTS566 April 22, 2022 April 21, 2023
2 EMI Test Receiver R&S ESCI 7 GTS552 April 22, 2022 April 21, 2023
3 Spectrum Analyzer Agilent E4440A GTS536 April 22, 2022 April 21, 2023
4 MG e Agilent N5182A GTS567 | April 22, 2022 April 21, 2023
Generator
5 ESGEnalod Sighdt Agilent E4428C GTS568 | April 22, 2022 April 21, 2023
Generator
6 USB RF Power Sensor DARE RPR3006W GTS569 April 22, 2022 April 21, 2023
7 RF Switch Box Shongyi RFSW3003328 GTS571 April 22, 2022 April 21, 2023
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 April 22, 2022 April 21, 2023
Chamber
General used equipment:
x Inventory Cal.Date Cal.Due date
Iltem Test Equipment Manufacturer Model No. No. (mimsddoyy) (mm-ddoyy)
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 April 25, 2022 | April 24, 2023
2 Barometer KUMAO SF132 GTS647 July 26, 2022 | July 25, 2023

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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7  System test configuration

7.1 Test mode
During all testing, EUT is in link mode with base station emulator at maximum power level. The
spurious emission measurements were carried out in semi-anechoic chamber with 3-meter test range,
and EUT is rotated on three test planes to find out the worst emission.

Test modes

Band Radiated Conducted

LTE Band 5 QPSK and 16QAM link QPSK and 16QAM link

LTE Band 40 Lower QPSK and 16QAM link QPSK and 16QAM link

LTE Band 40 Upper QPSK and 16QAM link QPSK and 16QAM link

LTE Band 41 QPSK and 16QAM link QPSK and 16QAM link

7.2 Configuration of Tested System

120Vac/ 80 Hz
EUT (Adapter)

EUT (USB Cable)

Dipole Antenna

EUT ([5

AE (earphone)(alternative)

| =]
System Simulator

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 10 of 76
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7.3 Conducted Output Power

Test Requirement: FCC part 22.913, Part 27.50
Test Method: FCC part2.1046
Limit: LTE Band 5: 7W

LTE Band 40: 250mW/5MHz
LTE Band 41: 2W

Test setup: Communication
EUT Splitter Tester

Power meter

Note: Measurement setup for testing on Anfenna connector

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 6.1 for details
Test results: Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 11 of 76
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Measurement Data:

Report No.: GTSL2023010007F08

LTE Band 5
Conducted Average Output Power
Birl\]/ﬂ:vzi;jth Modulation sizE?RB (dB?n) i =RP (B

Offset Low Middle High Low Middle High

RB1#0 20.97 20.42 20.92 19.12 18.57 19.07

RB1#2 21.08 20.50 21.05 19.23 18.65 19.2

RB1#5 20.89 20.44 20.96 19.04 18.59 19.11

QPSK RB3#0 21.12 20.32 20.80 19.27 18.47 18.95

RB3#1 20.95 20.51 21.03 19.1 18.66 19.18

RB3#2 21.11 20.39 20.88 19.26 18.54 19.03

RB6#0 20.90 20.48 20.96 19.05 18.63 19.11

S RB1#0 19.83 19.48 20.07 17.98 17.63 18.22
RB1#2 19.92 19.50 20.25 18.07 17.65 18.4

RB1#5 19.97 19.51 20.08 18.12 17.66 18.23

16QAM RB3#0 19.78 19.31 20.01 17.93 17.46 18.16

RB3#1 20.01 19.62 20.07 18.16 17.77 18.22

RB3#2 19.74 19.39 20.03 17.89 17.54 18.18

RB6#0 20.02 19.59 20.25 18.17 17.74 18.4

RB1#0 21.05 20.41 20.06 19.2 18.56 18.21

RB1#7 21.17 20.60 20.17 19.32 18.75 18.32

RB1#14 21.11 20.41 20.15 19.26 18.56 18.3

QPSK RB8#0 20.94 20.29 19.97 19.09 18.44 18.12

RB8#4 21.24 20.48 20.14 19.39 18.63 18.29

RB8#17 21.01 20.32 20.04 19.16 18.47 18.19

RB15#0 21.08 20.50 20.07 19.23 18.65 18.22

2 RB1#0 20.04 19.20 19.12 18.19 17.35 17.27
RB1#7 20.04 19.32 19.28 18.19 17.47 17.43

RB1#14 20.06 19.34 19.17 18.21 17.49 17.32

16QAM RB8#0 19.92 19.04 18.93 18.07 17.19 17.08

RB8#4 20.19 19.38 19.16 18.34 17.53 17.31

RB8#17 19.90 19.02 18.93 18.05 17.17 17.08

RB15#0 20.08 19.29 19.14 18.23 17.44 17.29

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 12 of 76
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Bazr':/?:'vzic)jth Ty [ conducted v e ST ERP (dBm)
Low Middle High Low Middle High
1RB#0 21.21 21.10 20.55 19.36 19.25 18.7
1RB#12 21.28 21.18 20.56 19.43 19.33 18.71
1RB#24 | 21.35 | 21.26 20.61 19.5 19.41 18.76
QPSK 12RB#0 21.16 20.91 20.41 19.31 19.06 18.56
12RB#6 21.31 21.29 20.68 19.46 19.44 18.83
12RB#13 21.16 20.96 20.41 19.31 19.11 18.56
25RB#0 21.24 21.12 20.55 19.39 19.27 18.7
2 1RB#0 20.25 20.21 19.54 18.4 18.36 17.69
1RB#12 20.42 20.25 19.73 18.57 18.4 17.88
1RB#24 20.37 20.22 19.71 18.52 18.37 17.86
16QAM 12RB#0 20.20 20.21 19.43 18.35 18.36 17.58
12RB#6 20.29 20.22 19.56 18.44 18.37 17.71
12RB#13 20.15 20.05 19.41 18.3 18.2 17.56
25RB#0 20.44 20.25 19.74 18.59 18.4 17.89
1RB#0 2115 | 20.35 20.62 19.3 18.5 18.77
1RB#24 21.18 20.39 20.76 19.33 18.54 18.91
1RB#49 | 21.15 | 20.40 20.77 19.3 18.55 18.92
QPSK 25RB#0 21.15 20.18 20.53 19.3 18.33 18.68
25RB#12 21.30 20.47 20.80 19.45 18.62 18.95
25RB#25 21.04 20.29 20.54 19.19 18.44 18.69
50RB#0 21.23 20.47 20.68 19.38 18.62 18.83
8 1RB#0 20.18 | 19.37 19.70 18.33 17.52 17.85
1RB#24 20.31 19.45 19.76 18.46 17.6 17.91
1RB#49 20.35 19.48 19.80 18.5 17.63 17.95
16QAM 25RB#0 20.02 19.22 19.54 18.17 17.37 17.69
25RB#12 20.26 19.49 19.73 18.41 17.64 17.88
25RB#25 | 20.10 | 19.34 19.57 18.25 17.49 17.72
50RB#0 20.19 19.45 19.74 18.34 17.6 17.89

Note: ERP (dBm) = Conducted Power(dBm) + Antenna Gain(dBd) - Cable Loss(dB)
For Band 5: Antenna Gain =0.8dBi =-1.35dBd (0dBd=2.15dBi)
Cable Loss=0.5dB (provided by the applicant)
Limit: EIRP<38.45dBm

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 13 of 76
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LTE Band 40 Lower

Conducted Average Output
Ba(rll/?:'\lzi()jth Modulation sizF\e);BRB Power (dBm) : EIRP_ L .
Offset Low Middle High Low Middle High
1RB#0 17.09 16.09 16.50 17.99 16.99 17.4
1RB#12 17.21 16.15 16.60 18.11 17.05 17.5
1RB#24 16.90 16.17 16.51 17.8 17.07 17.41
QPSK 12RB#0 17.09 15.94 16.42 17.99 16.84 17.32
12RB#6 16.93 16.25 16.66 17.83 17.15 17.56
12RB#13 | 17.18 15.90 16.40 18.08 16.8 178
: 25RBH#0 17.03 16.12 16.69 17.93 17.02 17.59
1RB#0 16.12 15.94 15.42 17.02 16.84 16.32
1RB#12 16.06 15.87 15.43 16.96 16.77 16.33
1RB#24 15.93 15.98 15.46 16.83 16.88 16.36
16QAM 12RB#0 16.01 15.94 15.29 16.91 16.84 16.19
12RB#6 16.05 15.89 15.53 16.95 16.79 16.43
12RB#13 | 16.09 15.95 15.40 16.99 16.85 16.3
25RB#0 15.99 15.94 15.46 16.89 16.84 16.36
1RB#0 15.94 16.84
1RB#24 16.11 17.01
1RB#49 16.00 16.9
QPSK 25RB#0 15.88 16.78
25RB#12 16.05 16.95
25RB#25 15.91 16.81
o 50RB#0 16.01 16.91
1RB#0 15.42 16.32
1RB#24 15.54 16.44
1RB#49 15.50 16.4
16QAM 25RB#0 15.39 16.29
25RB#12 15.58 16.48
25RB#25 15.41 16.31
50RB#0 15.59 16.49

Note: EIRP (dBm) = Conducted Power(dBm) + Antenna Gain(dBi) - Cable loss(dB)
For Band 40: Antenna Gain = 1.4dBi
For 1000-3000MHz, Cable Loss=0.5dB (provided by the applicant)
Limit: EIRP<24dBm/5MHz
For 5MHz mode, the channel power is equal to the test result in dBm/5MHz
For 10MHz mode, the channel power is sum of 10MHz bandwidth, the result is less then 24dBm, so in
any 5MHz bandwidth, it will not exceed the limit

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 14 of 76
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Duty cycle
Modulation Bandwidth(MHz) Ton(ms) Ton+Toff(ms) Duty cycle (%) Limit (%)
5 1.06 5 21.2 38
QPSK
10 1.04 5 20.8 38
5 1.04 5 20.8 38
16QAM
10 1.06 5 21.2 38
5MHz, QPSK

Agilent Spectrum Analyzer - Swept S
i *

L 0 G
Marker 3 6.42000 ms Avg Type: Log-Per
PNO: Tost —r= Trig: Free Run AvglHold: 111
IFGain:Low B

Ref Offset 12 dB
Ref 29.00 dBm

PSRTRTE. R P ey R R VO T PP

Center 2.355000000 GHz
Res BW 8 MHz #VBW 8.0 MHz Sweep 20.00 ms (1001 pts)

FUNCTION _FUNCTION WD TH FUNCTION VA

Agilent Spoctrum Analyzer - Sweopt SA
g AL

Avg Type: Log-Pwr
ot Trig: Free Run AvgHold: 171
Atten: 34 dB.

Ref Offset 12 dB
v__Ref 29.00 dBm

Center 2.355000000 GHz
#VBW 8.0 MHz

34,976 dBm
1
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Report No.: GTSL2023010007F08

10MHz, QPSK

Agilent Spectrum Analyzer - Swept A
g kL

Avg Type: Log-Pur
o Trig: Free Run AvgiHold: 171

Ref Offset 12 dB.
Ref 29.00 dBm

auw.«.--.«ﬁ.-.l.m.v.’ bbbttt et i oot

Center 2.355000000 GHz
Hz VBW 50 MHz
t 8.480 ms

Avg Type: Log-Pur
o Trig: Free Run AvgiHold: 171

Ref Offset 12 dB
Ref 29.00 dBm

Center 2.355000000 GHz

P
VBW 50 MHz Sweep 20.00 ms (1001 pts)
D : T
t 2760 ms| 36457 dBm
AR
I [ A |
[

FUNCTION  FUNCTION WIDTH FUNCTION VLU
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GTS

Report No.: GTSL2023010007F08
LTE Band 40 Upper

Conducted Average Output
Birll/?:'vzi?th Modulation sizF\e);BRB PoweT (dBm) : EIRP_ (B _
Offset Low Middle High Low Middle High
1RB#0 15.93 16.17 15.78 16.83 17.07 16.68
1RB#12 15.89 16.18 15.92 16.79 17.08 16.82
1RB#24 15.85 16.21 15.79 16.75 17.11 16.69
QPSK 12RB#0 15.83 16.12 15.62 16.73 17.02 16.52
12RB#6 15.83 16.21 15.96 16.73 i 4 16.86
12RB#13 | 16.12 16.02 15.59 17.02 16.92 16.49
: 25RBH#0 15.89 16.30 15.86 16.79 17.2 16.76
1RB#0 14.79 14.48 14.93 15.69 15.38 15.83
1RB#12 14.93 14.58 14.95 15.83 15.48 15.85
1RB#24 14.87 14.50 15.08 15.77 15.4 15.98
16QAM 12RB#0 14.60 14.45 14.87 15.5 15.35 15.77
12RB#6 14.81 14.65 15.11 15.71 15.55 16.01
12RB#13 | 14.71 14.29 14.74 15.61 15.19 15.64
25RB#0 14.94 14.50 15.04 15.84 15.4 15.94
1RB#0 15.58 16.48
1RB#24 15.70 16.6
1RB#49 15.67 16.57
QPSK 25RB#0 15.51 16.41
25RB#12 15.59 16.49
25RB#25 15.54 16.44
o 50RB#0 15.71 16.61
1RB#0 14.64 15.54
1RB#24 14.75 15.65
1RB#49 14.79 15.69
16QAM 25RB#0 14.63 15.53
25RB#12 14.69 15.59
25RB#25 14.62 15.52
50RB#0 14.65 15.55

Note: EIRP (dBm) = Conducted Power(dBm) + Antenna Gain(dBi) - Cable loss(dB)
For Band 40: Antenna Gain = 1.4dBi
For 1000-3000MHz, Cable Loss=0.5dB (provided by the applicant)
Limit: EIRP<24dBm/5MHz
For 5MHz mode, the channel power is equal to the test result in dBm/5MHz
For 10MHz mode, the channel power is sum of 10MHz bandwidth, the result is less then 24dBm, so in any
5MHz bandwidth, it will not exceed the limit

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 17 of 76



ik

Report No.: GTSL2023010007F08

Duty cycle
Modulation Bandwidth(MHz) Ton(ms) Ton+Toff(ms) Duty cycle (%) Limit (%)
5 1.04 5 38
QPSK 20.8
10 1.04 5 20.8 38
5 1.06 5 38
160AM 21.2
10 1.06 5 AN 38
5MHz, QPSK

Agilent Spectrum Analyzer - Swept A
g kL

Avg Type: Log Pur
Trig: Frae Run AvgiHold: 171
n: 34 dB

Ref Offset 12 dB
v__Ref 29.00 dBm

T R T

#VBW 8.0 MHz

1Ellﬂ ms ‘ilﬁﬂbﬁﬂm
35,256 dBm

SMHz, 16QAM

Avg Type: Log Pur
Trig: Frae Run AvgiHold: 171
n: 34 dB

Ref Offset 12 dB.
v__Ref 29.00 dBm

I danl

A ‘...w»m»..um. IR R N |

Center 2.310000000 GHz
#VBW 8.0 MHz

1|lllﬂ ms ‘ilﬂdbﬁﬂm
34,192 dBm

Bldwounosuns

T
]
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Report No.: GTSL2023010007F08

10MHz, QPSK

Agilent Spectrum Analyzer - Swept A
g kL

Avg Type: Log-Pur
o Trig: Free Run AvgiHold: 171

Ref Offset 12 dB
Ref 29.00 dBm

Center 2.310000000 GHz
Hz #VBW 8.0 MHz

1.820 ms| 34,660 dBm
2880 ms. 34,728 dBm

FUNCTION

: 244 EoD
X Avg Type: Log-Pur
NO: Fast = Trig: Fres Run AvglHold: 111 i
e s 3 SelectMarker,
Ref Offset 12 4B v Vsl ms 3
Ref 29.00 dBm
Normal
f352m= i s
e Delta|
e T R =SS T IR
Fixed®
ssoenserssesss]
Center 2.310000000 GHz Span 0 Hz|
#VBW 3.0 MHz Sweep 20.00 ms (1001 pts) o

t 5| 34,956 dBm
G R EdR
I I
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GTS

Report No.: GTSL2023010007F08

LTE Band 41
Conducted Average Output
Bezr,:/(lj:'vzi()jth Modulation sizZ?RB Power (dBm) : EIRP. EEi _
Offset Low Middle High Low Middle High
1RB#0 14.25 13.86 14.48 15.35 14.96 15.58
1RB#12 14.38 13.88 14.54 15.48 14.98 15.64
1RB#24 | 14.20 13.98 14.50 153 15.08 15.6
QPSK 12RB#0 | 14.15 13577 14.34 15.25 14.87 15.44
12RB#6 14.19 14.02 14.53 15.29 15.12 15.63
12RB#13 | 14.27 13.70 14.39 1533 14.8 15.49
g 25RB#0 14.11 13.96 14.56 15.21 15.06 15.66
1RB#0 13.48 13.04 13.60 14.58 14.14 14.7
1RB#12 13.66 13.08 13.77 14.76 14.18 14.87
1RB#24 | 13.49 13.11 13.73 14.59 14.21 14.83
16QAM 12RB#0 | 13.41 12.94 13.59 14.51 14.04 14.69
12RB#6 13.50 13.16 13.66 14.6 14.26 14.76
12RB#13 | 13.42 12.90 13.42 14.52 14 14.52
25RB#0 13.61 13.10 13.68 14.71 14.2 14.78
1RB#0 14.62 14.60 14.41 15572 15.7 15.51
1RB#24 14.79 14.74 14.43 15.89 15.84 15.53
1RB#49 14.80 14.66 14.55 15.9 15.76 15.65
QPSK 25RB#0 | 1452 14.58 14.36 15.62 15.68 15.46
25RB#12 | 14.64 14.63 14.43 15.74 15.73 15.53
25RB#25 | 14.47 14.43 14.32 15.57 15.53 15.42
% S0RB#0 14.79 14.70 14.53 15.89 15.8 15.63
1RB#0 13.50 13.63 13.48 14.6 14.73 14.58
1RB#24 | 1368 13.68 13.63 14.78 14.78 14.73
1RB#49 | 1369 13.75 13.52 14.79 14.85 14.62
16QAM 25RB#0 | 13.46 13.53 13.32 14.56 14.63 14.42
25RB#12 | 1367 13.79 13.60 14.77 14.89 14.7
25RB#25 | 13.40 13.53 13.39 14.5 14.63 14.49
S0RB#0 13.61 13.73 13.51 14.71 14.83 14.61
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GTS

Report No.: GTSL2023010007F08

S, | | RB Conducted Average Output EIRP (dBm)
(MH2) Modulation | size/RB POW?V (dBm) _ . _
Offset Low Middle High Low Middle High
1RB#0 1422 14.69 14.81 15.32 15.79 15.91
1RB#38 14.35 14.87 14.93 15.45 15.97 16.03
1RB#74 14.38 14.78 14.84 15.48 15.88 15.94
QPSK 38RB#0 14.16 14.49 14.69 15.26 15.59 15.79
38RB#18 | 14.27 14.80 14.93 15.37 15.9 16.03
38RB#37 | 14.16 14.60 14.63 15.26 1557 15.73
B 75RB#0 14.30 14.86 14.97 15.4 15.96 16.07
1RB#0 13.10 13.67 13.22 14.2 14.77 14.32
1RB#38 13.24 13.78 13.24 14.34 14.88 14.34
1RB#74 13.26 1R:77. 13.28 14.36 14.87 14.38
16QAM 38RB#0 13.02 13.54 13.07 14.12 14.64 14.17
38RB#18 | 13.27 13.85 13.35 14.37 14.95 14.45
38RB#37 | 12,91 13.48 13.11 14.01 14.58 14.21
75RB#0 13.22 13.82 13.41 14.32 14.92 14.51
1RB#0 13.86 13.91 14.23 14.96 15.01 15.33
1RB#49 13.90 14.01 14.32 15 15.11 15.42
1RB#99 14.01 14.10 14.27 15.11 15.2 15.37
QPSK S0RB#0 13.69 13.85 14.19 14.79 14.95 15.29
SORB#25 | 14.05 14.00 14.38 15.15 15.1 15.48
SORB#50 | 13.76 13.91 14.03 14.86 15.01 15.13
% 100RB#0 | 14.04 14.09 14.29 15.14 15.19 15.39
1RB#0 12.87 13.00 13.26 13.97 14.1 14.36
1RB#49 12.97 13.07 13.40 14.07 14.17 14.5
1RB#99 12.95 13.11 13.43 14.05 14.21 14.53
16QAM S0RB#0 12.81 12.95 13.09 13.91 14.05 14.19
SORB#25 | 12.87 13.16 13.33 13.97 14.26 14.43
SORB#50 | 1274 12.82 13.24 13.84 13.92 14.34
100RB#0 | 13.00 13.02 13.26 14.1 14.12 14.36

Note: EIRP (dBm) = Conducted Power(dBm) + Antenna Gain(dBi) - Cable loss(dB)
For Band 41: Antenna Gain = 1.6dBi
For 1000-3000MHz, Cable Loss=0.5dB (provided by the applicant)
Limit: EIRP<33dBm
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GTS

7.4 Peak-to-Average Ratio

Report No.: GTSL2023010007F08

Test Requirement:

FCC part 22.913(d) & FCC Part 27.50

Test Method:

FCC part2.1046

Limit:

13db

Test setup:

Control
Computer

Power
Supply

il

Control
port(s)

Power
port

EUT

Antenna
port(s)

l—b

A

Power
Divider

B

Wireless
Communication

Spectrum
Anlyzer

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 7.1 for details

Test results:

Pass

Remark: All mode bandwidths are tested, showing only the worst case test data.

Measurement data:

LTE Band 5
10MHz bandwidth
Modulation Low channel (dB) | Middle channel (dB) | High channel (dB) PAR Limit (dB)
QPSK (1RB Size) 5.33 5.84 5.94 13
QPSK (50RB Size) 4.63 5.85 6.37 13
16QAM (1RB Size) 5.02 6.59 4.36 13
16QAM (50RB Size) 5.81 4.26 5.65 13

LTE Band 40 Lower

10MHz bandwidth

Modulation Middle channel (dB) PAR Limit (dB)
QPSK (1RB Size) 5.77 13
QPSK (100RB Size) 6.02 13
16QAM (1RB Size) 3.22 13
16QAM (100RB Size) 5.45 13
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GTS

Report No.: GTSL2023010007F08
LTE Band 40 Upper

10MHz bandwidth

Modulation Middle channel (dB) PAR Limit (dB)
QPSK (1RB Size) 6.88 13
QPSK (100RB Size) 4.68 13
16QAM (1RB Size) 5.91 13
16QAM (100RB Size) 4.53 13

LTE Band 41
20MHz bandwidth
Modulation Low channel (dB) | Middle channel (dB) | High channel (dB) PAR Limit (dB)
QPSK (1RB Size) 4.47 5.87 4.34 13
QPSK (100RB Size) 5.56 4.40 5.85 13
16QAM (1RB Size) 5y 93! 5.94 4.64 13
16QAM (100RB Size) 6.57 5.90 5.38 13
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GTS

7.5 Occupy Bandwidth

Report No.: GTSL2023010007F08

Test Requirement:

FCC Part 27.53; part 22.917

Test Method:

FCC part2.1049

Test setup:

EUT

Splitter

Communication

Tester

SPA

Note: Measurement setup for testing on Antenna connector

Test Procedure:

1. The EUT’s output RF connector was connected with a short cable
to the spectrum analyzer

2. RBW was set to about 1% of emission BW, VBW= 3 times RBW.
3. -26dBc display line was placed on the screen (or 99%

signal trace.

bandwidth), the occupied bandwidth is the delta frequency
between the two points where the display line intersects the

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 6.1 for details
Test results: Pass
Measurement Data:
LTE Band 5
Low Channel Middle Channel High Channel
Bandwidth Mode 99% OBW | -26dB OBW | 99% OBW | -26dB OBW | 99% OBW | -26dB OBW
(MHz) (MH2z) (MHz) (MHz) (MH2z) (MHz)
T QPSK 1.12 2.03 1.10 1.81 1.11 1.87
16QAM 1.10 1.46 1.11 1.35 1.09 1.32
o QPSK 2.68 3.31 2.68 2.88 2.68 3.18
16QAM 2.68 2.89 2.69 3.44 2.68 2.90
M QPSK 4.50 4.95 454 5.27 4.56 8.37
16QAM 451 5.77 452 5.06 451 4.95
oM QPSK 8.92 9.53 8.95 9.64 8.94 9.57
16QAM 8.92 9.51 8.96 9.60 8.92 9.48
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GTS

LTE Band 40 Lower

Report No.: GTSL2023010007F08

Low Channel Middle Channel High Channel
Bandwidth Mode 99% OBW | -26dB OBW | 99% OBW | -26dB OBW | 99% OBW | -26dB OBW
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5M QPSK 451 5.20 4.52 5.03 453 5.11
16QAM 451 5.29 4.49 5.09 451 5.11
QPSK 8.93 9.65
10M
16QAM 8.95 9.86
LTE Band 40 Upper
Low Channel Middle Channel High Channel
Bandwidth Mode 99% OBW | -26dB OBW | 99% OBW | -26dB OBW | 99% OBW | -26dB OBW
(MHz) (MH2z) (MHz) (MHz) (MHz) (MHz)
5M QPSK 4.50 5.04 4.52 5.05 4.52 5.13
16QAM 451 5.19 4.52 5.21 4.50 5.31
QPSK 8.95 10.33
10M
16QAM 8.95 9.87
LTE Band 41
Low Channel Middle Channel High Channel
Bandwidth Mode 99% OBW | -26dB OBW | 99% OBW | -26dB OBW | 99% OBW | -26dB OBW
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5M QPSK 4.50 4.86 4.50 5.15 4.49 5.04
16QAM 451 4.92 4.50 4.97 4.49 5.27
oM QPSK 8.94 9.68 8.93 9.65 8.93 9.65
16QAM 8.95 9.54 8.94 9.89 8.93 9.48
M QPSK 13.48 14.80 13.46 15.02 13.48 15.69
16QAM 13.48 14.61 13.50 15.45 13.47 15.82
20M QPSK 17.90 18.98 17.10 19.88 17.84 19.13
16QAM 17.87 19.42 17.88 19.06 17.86 19.14
Remark: “---“is not applicable
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LTE Band 5

Report No.: GTSL2023010007F08

1.4M Bandwidth QPSK

1.4M Bandwidth 16QAM

[ Keysight Spectrum Ansiyzer - Orcupied W

g oY 25, 202
Ref Value 30.00 dBm Center Freq: 824.700000 MHz Radio Std: Nane
N Trig: Free Run AvglHold:>1010

FGaintow " #Aen: 2048 Radio Device: BTS

Ref 30.00 dBm

Center 824.7 MHz Span 3 MHz,
#Res BW 30 kHz #VBW 100 kHz Sweep 4.133ms

Occupled Bandwidth Total Power 18.8 dBm
1.1151 MHz
Transmit Freq Error 591 Hz % of OBW Power 99.00 %

x dB Bandwidth 2.027 MHz xdB -26.00 dB

[ Keysight Spectrum Ansiyzer - Orcupied W
- 25.25:40 PM Ny 26, 2022

Radio Std: None

Ref Value 30.00 dBm Center Freq: 824.700000 Mz
ree Run Avg|Hold:>10/10

R Trig: F

FGainLow " #Aen: 20 dB Radio Device: BTS

Ref 30.00 dBm

Center 824.7 MHz Span 3 MHz,
#Res BW 30 kHz #VBW 100 kHz Sweep 4.133ms

Occupied Bandwidth Total Power 17.0 dBm
1.1020 MHz

Transmit Freq Error 2.267 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.460 MHz xdB -26.00 dB

s L File <824.7.png> saved

Low Channel

Low Channel

[ Keysight Spectrum Ansiyzer - Orcupied W

——_—.
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: Nane
Free Run

. AvglHold:>10110
" #Auen: 20 dB Radio Device: BTS

Ref 30.00 dBm

Center 836.5 MHz Span 3 MHz,
#Res BW 30 kHz #VBW 100 kHz Sweep 4.133ms

Occupled Bandwidth Total Power 17.8 dBm
1.1046 MHz

Transmit Freq Error -1.810 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.810 MHz xdB -26.00 dB

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Freq 836.500000 MHz

Center Freq: 836.500000 MHz Radio Std: None
[wa) Free Run
IFGain:low | #Auen: 20 dB

AvglHold:>10/1D
Radio Device: BTS

Ref 30.00 dBm

Center 836.5 MHz Span 3 MHz,
#Res BW 30 kHz #VBW 100 kHz Sweep 4.133ms

Occupled Bandwidth Total Power 16.9 dBm
1.1083 MHz

Transmit Freq Error -568 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.353 MHz xdB -26.00 dB

Middle Channel

Middle Channel

[ Kot Spectnum Ansiyzer - Occupeed W

05:28:17 POy 26, 2022
Center Freq 848.300000 MHz Center Freq: 848.300000 MHz Radio Std: Nane
N Trig: Free Run AvglHold:>1010

FGaintow " #Aen: 2048 Radio Device: BTS

Ref 30.00 dBm

Center 848.3 MHz Span 3 MHz,

HRes BW 30 kHz #VBW 100 kHz Sweep 4.133 ms|

Occupled Bandwidth Total Power 16.8 dBm
1.1127 MHz

Transmit Freq Error -1 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.871 MHz xdB -26.00 dB

e~

[ Vgt Spectrn Analyze - Dccupd B0
: " 05:28:40 PhNoy 26, 2022
Radio Std: Nane

N Trig: Free Run AvglHold:>10/10

Center Freq 848.300000 MHz Center Fr-qu!d! 300000 MHz
FGainLow " #Aen: 20 dB

Radio Device: BTS

Ref 30.00 dBm

Center 848.3 MHz Span 3 MHz,

HRes BW 30 kHz #VBW 100 kHz Sweep 4.133 ms|

Occupled Bandwidth Total Power 11.2 dBm
1.0922 MHz

Transmit Freq Error -867 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.319 MHz xdB -26.00 dB

High Channel

High Channel
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Report No.: GTSL2023010007F08

3M Bandwidth QPSK

3M Bandwidth 16QAM

[ eyt Spectnm Ansiyzer - Occupeed BWF

05.30:25 POV 26,2022
Center Freq: 825.500000 MHz Radio Std: Nane
e Trig: Free Run AvglHold:>1010
IF Goin:Low #Atten: 20 dB Radio Device: BTS

Span 6.0000 M|

Ref 30.00 dBm

Center 825.5 MHz Span 6 MHz,
#Res BW 30 kHz #VBW 100 kHz Sweep 8.2 ms)

Occupied Bandwidth Total Power 14.2 dBm
2.6755 MHz

Transmit Freq Error 1.466 kHz % of OBW Power 99.00 %

x dB Bandwidth 3.311 MHz xdB -26.00 dB

[ Kersgrt Spectnm Ansiyzer - Occupeed W rmr
u 9 PM oy 26, 2022

Center Freq: 825.500000 MHz Radio Std: None

Span 6.0000 MHz L Trig: Free Run AvglHold:>10/10
IFGain:low | #Auen: 20 dB Radio Device: BTS

Ref 30.00 dBm

Center 825.5 MHz Span 6 MHz,
#Res BW 30 kHz #VBW 100 kHz Sweep 8.2 ms)

Occupied Bandwidth Total Power 14.7 dBm
2.6843 MHz

Transmit Freq Error 8.617 kHz % of OBW Power 99.00 %

x dB Bandwidth 2.891 MHz xdB -26.00 dB

Low Channel

Low Channel

[ Kot Spectnm Ansiyzer - Occupeed W

g oY 25, 202
Center Freq: 836.500000 MHz Radio Std: Nane
Trig: Free Run AvglHold:>1010

#Atten: 20 dB Radio Device: BTS

Center Freq 836.500000 MHz

Ref 30.00 dBm

P

Center 836.5 MHz Span 6 MHz,
#Res BW 30 kHz #VBW 100 kHz Sweep 8.2ms

Occupied Bandwidth Total Power 14.2 dBm
2.6849 MHz

Transmit Freq Error 1.527 kHz % of OBW Power 99.00 %

x dB Bandwidth 2.875 MHz xdB -26.00 dB

[ ——] 7 (i
- #1m0

Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std
) Trig: Free Run AvglHold:>10/10

FGainLow " #Aen: 20 dB Radio Device: BTS

o 26, 2022
Hane

Ref 30.00 dBm

Center 836.5 MHz

#Res BW 30 kHz #VBW 100 kHz Sweep 8.2 ms

Occupied Bandwidth Total Power 13.1 dBm
2.6881 MHz

Transmit Freq Error 1.231 kHz % of OBW Power 99.00 %

x dB Bandwidth 3.445 MHz xdB -26.00 dB

Middle Channel

Middle Channel

[ ——T]
3 5:11 PMNOV 26, 2022

Center Freq 847.500000 MHz Center Freq: 847.500000 MHz Radio Std: None
BB Trig: Free Run ‘AvglHold:»10110

FGaintow " #Aen: 2048 Radio Device: BTS

Ref 30.00 dBm

Center 847.5 MHz

#Res BW 30 kHz #VBW 100 kHz Sweep 8.2 ms)

Occupied Bandwidth Total Power 14.7 dBm
2.6775 MHz

Transmit Freq Error 1.566 kHz % of OBW Power 99.00 %

x dB Bandwidth 3.179 MHz xdB -26.00 dB

o i [ Kersgrt Spectnm Ansiyzer - Occupeed BV

g 05.35:38 POy 26,2022
Center Freq 847.500000 MHz Center Freq: 847.500000 MHz Radio Std: Nane
Trig: Free Run AvglHold:>10/10

FGainLow " #Aen: 20 dB Radio Device: BTS

Ref 30.00 dBm

Center 847.5 MHz Span 6 MHz,

#Res BW 30 kHz #VBW 100 kHz Sweep 8.2 ms)

Occupied Bandwidth Total Power 14.1 dBm
2.6825 MHz

Transmit Freq Error -2.650 kHz % of OBW Power 99.00 %

x dB Bandwidth 2.900 MHz xdB -26.00 dB

High Channel

High Channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTSL2023010007F08

5M Bandwidth QPSK

5M Bandwidth 16QAM

[ eyt Spectnm Ansiyzer - Occupeed BWF

6 PM oy 26,2022

Center Freq: 826.500000 MHz Radio Std: None

VEW 300.00 kHz

Trig: Free Run

[ra AvglHold:>10110
IFGainow © #Auen: 20 dB

Radio Device: BTS

Ref 30.00 dBm

Center 826.5 MHz
#Res BW 100 kHz

Span 10 MHz,

#VBW 300 kHz Sweep 1.267 ms|

Occupied Bandwidth Total Power 17.0 dBm
4.4962 MHz
18.640 kHz % of OBW Power 99.00 %

4.947 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Filter Type, |

Gaussian

[ ——

05:41:42 PM oy 26, 2022

Center Freq: 826.500000 MHz Radio Std: None
W Trig: Free Run AvglHold:>10/10

IFGain:low | #Auen: 20 dB

VEW 300.00 kHz

Radio Device: BTS

Ref 30.00 dBm

Center 826.5 MHz
#Res BW 100 kHz

Span 10 MHz,

#VBW 300 kHz Sweep 1.267 ms|

Occupied Bandwidth Total Power 15.2 dBm
4.5098 MHz
9.567 kHz % of OBW Power 99.00 %

5.775 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Low Channel

Low Channel

[ Vgt Spectrm Anslyze - Dccuped B0
: g oY 25, 202
Center Freq: 836.500000 MHz Radio Std: Nane
Trig: Free Run AvglHold:>1010
#Atten: 20 dB

Center Freq 836.500000 MHz
- Radio Device: BTS

Ref 30.00 dBm

Center 836.5 MHz
#Res BW 100 kHz

Span 10 MHz

#VBW 300 kHz Sweep 1.267 ms|

Occupied Bandwidth Total Power 16.1 dBm
4.5360 MHz
-3.544 kHz % of OBW Power 99.00 %

5.269 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

[ ——] o e
u 5:42:30 PM N0y 26, 2022

Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
BB Trig: Free Run ‘AvglHold:»1011D

FGainLow " #Aen: 20 dB Radio Device: BTS

Ref 30.00 dBm

Center 836.5 MHz
#Res BW 100 kHz

Span 10 MHz

#VBW 300 kHz Sweep 1.267 ms|

Occupied Bandwidth Total Power 15.3 dBm
4.5158 MHz FreqOffset
11.263 kHz % of OBW Power  99.00 % ok

5.058 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Middle Channel

Middle Channel

[ ——T]
- 05:44:49 PMNoy 26, 2022
Radio Std: Nane

Center Freq: 846.500000 MH
Center Freq 846.500000 MHz - ri 'F’r!::un Mglsm e

FGaintow " #Aen: 2048 Radio Device: BTS

Ref 30.00 dBm

Center 846.5 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms|

Occupied Bandwidth Total Power 16.0 dBm
4.5608 MHz
-12.950 kHz % of OBW Power 99.00 %

8.371 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

e~

[ Kersgrt Spectnm Ansiyzer - Occupeed BV
u 05:45:15 PMNoy 26, 2022
Radio Std: Nane

Center Freq: 846.500000 MH.
Center Freq 846.500000 MHz Trig: Free Run “AvglHold: 101D

FGainLow " #Aen: 20 dB Radio Device: BTS

Ref 30.00 dBm

Center 846.5 MHz
#Res BW 100 kHz

Span 10 MHz
#VBW 300 kHz Sweep 1.267 ms|

Occupied Bandwidth Total Power 15.0 dBm

4.5071 MHz

% of OBW Power 99.00 %
4.941 MHz xdB -26.00 dB

Transmit Freq Error 25 kHz

x dB Bandwidth

High Channel

High Channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2023010007F08

10M Bandwidth QPSK

10M Bandwidth 16QAM

[ eyt Spectnm Ansiyzer - Occupeed BWF

12:05:07 £ 3 04, 202
Center Freq: 825.000000 MHz Radio Std: Nane
e Trig: Free Run AvglHold:>1010
#FGainlow | #Auen: 20 dB

VBW 300.00 kHz
Radio Device: BTS

Ref 20.00 dBm

Span 20 MHz,
Sweep 2.533 ms

Center 829 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 16.2 dBm

8.9212 MHz

Transmit Freq Error 11.993 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.525 MHz xdB -26.00 dB

[ Vgt Spectrn Analyze - Dccupd B
7 12:08:08 PM 3 03, 202

Center Freq: 825.000000 MHz Radio Std: Nane

Trig: Free Run AvglHold:>10/10

#Atten: 20 dB Radio Device: BTS

VEW 300.00 kHz

#FGaincLow

Ref 20.00 dBm

B S S

s AR S oo

Span 20 MHz,
Sweep 2.533 ms

Center 829 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 14.7 dBm
8.9239 MHz
Transmit Freq Error 11.349 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.517 MHz xdB -26.00 dB

G i File <829.png> saved

Low Channel

Low Channel

[ Vgt Spectrm Anslyze - Dccuped B0
: 12:11:39 £ 3 04, 202
Center Freq: 836.500000 MHz Radio Std: Nane
Trig: Free Run AvglHold:>1010

#Atten: 20 dB Radio Device: BTS

Center Freq 836.500000 MHz

HFGainlow

Ref 20.00 dBm

Center 836.5 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 2.533 ms|

Occupied Bandwidth Total Power 15.2 dBm
8.9489 MHz

Transmit Freq Error 3.334 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.643 MHz xdB -26.00 dB

e~

[ ——] rmr
u 12:10:10 P Jan B4, 20

Center Freq: 836.500000 MHz Radio Std: Nane
Trig: Free Run AvglHold:>10/1D

#Anen: 20 dB Radio Device: BTS

Center Freq 836.500000 MHz

#FGaincLow

Ref 20.00 dBm

RREV PN T T

pe e ———

Span 20 MHz
Sweep 2.533ms

Center 836.5 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 15.0 dBm

8.9555 MHz FreqOffset
Transmit Freq Error -5.445 kHz % of OBW Power  99.00 % Ok
x dB Bandwidth 9.603 MHz xdB -26.00 dB

Middle Channel

Middle Channel

[ ——T]

12:11:12 P Jan 04, 202
Center Freq: 844.000000 MHz Radio Std: Nane
Trig: Free Run AvglHold:>1010
#Atten: 20 dB Radio Device: BTS

Center Freq 844.000000 MHz

HFGainlow

Ref 20.00 dBm

IPSPUR) KRS P

SO

Span 20 MHz
Sweep 2.533 ms|

Center 844 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 15.3 dBm
8.9367 MHz

Transmit Freq Error 6.716 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.566 MHz xdB -26.00 dB

[ Vgt Spectrm Analyze - Dccupd B e
" 7 12:00:43 P13 03, 202

Center Freq: 844.000000 MHz Radio Std: Nane

Trig: Free Run AvglHold:>10/10

#Atten: 20 dB Radio Device: BTS

Center Freq 844.000000 MHz

#FGaincLow

Ref 20.00 dBm

CenterFreq
844000000 MHZ

Span 20 MHz
Sweep 2.533 ms|

Center 844 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 14.6 dBm
8.9224 MHz FreqOffset
% of OBW Power  99.00 % Ok

Transmit Freq Error 13.600 kHz
x dB Bandwidth 9.484 MHz xdB -26.00 dB

High Channel

High Channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL2023010007F08
LTE Band 40 Lower

5M Bandwidth QPSK

5M Bandwidth 16QAM

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Freq 2.307500000 GHz

#FGain:Low

Ref 40.00 dBm

Center 2.308 GHz
#Res BW 100 kHz

Occupied Bandwidth

" Trig: Free Run

Center Frag: 2.307500000 GHz

#Atten: 40 dB

#VBW 300 kHz

Total Power

4.5118 MHz

Transmit Freq Error

x dB Bandwidth

13.145 kHz
5.203 MHz

% of OBW Power
xdB

072551 PMNov 14,2022
Radio Std: Nane

AvglHold:>1010

Radio Device: BTS

Center Freq
2.307600000 GHz

Span 10 MHz,

Sweep 1.267 ms CABIED

1.000000 MHz
|Aute Man
 E SRS T aCT |

Freq Offset|
0 Hz,

27.7 dBm

99.00 %
-26.00 dB

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Freq 2.307500000 GHz

AFGain:Low

Ref 40.00 dBm

e

ATy

Center 2.308 GHz
#Res BW 100 kHz

Occupied Bandwidth

" Trig: Free Run

Center Frag: 2.307500000 GHz

#Atten: 40 dB

#VBW 300 kHz

Total Power

4.5123 MHz

Transmit Freq Error

x dB Bandwidth

8.702 kHz
5.291 MHz

% of OBW Power
xdB

07:18:53 PMNov 14, 20
Radio Std: Nane

AvglHold:>10/10

Radio Device: BTS

Center Freq
2.307600000 GHz

Span 10 MHz,

Sweep 1.267 ms CABten

1.000000 MHz
|Aute Man

27.3 dBm e

Freq Offset|
99.00 % obid

-26.00 dB

Low Channel

Low Channel

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Freq 2.310000000 GHz

#FGain:Low

Ref 40.00 dBm

HRes BW 100 kHz

Occupied Bandwidth

4.5192 MHz
9.779 kHz
5.032 MHz

Transmit Freq Error

x dB Bandwidth

Center Freq: 2310000000 GHz
¥ Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

% of OBW Power
xdB

AvglHold:>1010

Radio Device: BTS

CenterFreq
2.310000000 GHz

Span 10 MHz
Sweep 1.267 ms

27.6 dBm

99.00 %
-26.00 dB

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Freq 2.310000000 GHz

AFGain:Low

Ref 40.00 dBm

#Res BW 100 kHz
Occupied Bandwidth
4.4995 MHz

16.128 kHz
5.088 MHz

Transmit Freq Error

x dB Bandwidth

Center Freq: 2310000000 GHz
¥ Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

% of OBW Power
xdB

ST ST PN TS
Radio Std: Nane

AvglHold:>10/10

Radio Device: BTS

CenterFreq
2.310000000 GHz

Span 10 MHz
Sweep 1.267 ms

26.9 dBm

Freq Offset|
D Hz|

99.00 %
-26.00 dB

Middle Channel

Middle Channel

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Freq 2.312500000 GHz

#FGain:Low

Ref 40.00 dBm

Center 2.313 GHz
#Res BW 100 kHz

Occupied Bandwidth

4.5280 MHz
6.412 kHz
5.114 MHz

Transmit Freq Error

x dB Bandwidth

Center Freq: 2.312500000 GHz
¥ Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

% of OBW Power
xdB

07:25:05 PMNov 14, 20
Radio Std: Nane

AvglHold:>1010

Radio Device: BTS

CenterFreq
2.312600000 GHz

Span 1
Sweep 1.267 ms

27.6 dBm

99.00 %
-26.00 dB

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Freq 2.312500000 GHz

AFGain:Low

Ref 40.00 dBm

Center 2.313 GHz

#Res BW 100 kHz

Occupied Bandwidth

4.5116 MHz
10.242 kHz
5.110 MHz

Transmit Freq Error

x dB Bandwidth

Center Freq: 2.312500000 GHz
¥ Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

% of OBW Power
xdB

07:21:18 PMNav 14, 20
Radio Std: Nane

AvglHold:>10/10

Radio Device: BTS

Span 10 MHz,
Sweep 1.267 ms

26.7 dBm

99.00 %
-26.00 dB

High Channel

High Channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2023010007F08

10M Bandwidth QPSK

10M Bandwidth 16QAM

[ Kersgrt Spectnum Ansiyzer - Occupeed BV

07:28:52 PM Nov 14, 2022
Radio Std: Nane

Center Freq: 2.310000000 GHz
% Trig: Free Run AvglHold:>1010
" #Auen: 40 dB Radio Device: BTS

Span 20.000 MHz

HFGoin:Low

Ref 40.00 dBm

Center 2.31 GHz

#Res BW 100 kHz Sweep 2.533 ms|

#VBW 300 kHz

Occupied Bandwidth Total Power 27.3 dBm

8.9315 MHz
Transmit Freq Error 7467 kHz % of OBW Power  99.00 %
x dB Bandwidth 9646 MHz  xdB -26.00 dB

[ ———
07 30:17 PNy 14,2022
Center Freq: 2.310000000 GHz Radio Std: None
% Trig: Free Run AvglHold:>10/10
" #Auen: 40 dB Radio Device: BTS

Center Freq 2.310000000 GHz

HFGain:Low

Ref 40.00 dBm

CenterFreq
2310000000 GHz|

il o

Span 20 MHz

Center 2.31 GHz
Sweep 2.533 ms|

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 27.6 dBm

8.9476 MHz FreqOffset
Transmit Freq Error 17.006 kHz % of OBW Power  99.00 % Ok
x dB Bandwidth 9.864 MHz xdB -26.00 dB

Middle Channel

Middle Channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

LTE Band 40 Upper

Report No.: GTSL2023010007F08

5M Bandwidth QPSK

5M Bandwidth 16QAM

S Ve Sy ey Do d W ==

Center Freq: 2.352500000 GHz
¥ Trig: Free Run AvglHold:>1010
#Atten: 40 dB

Center Freq 2.352500000 GHz

AFGainLow Radio Device: BTS

Ref 40.00 dBm

CenterFreq
2.362600000 GHz

Center 2.353 GHz
#Res BW 100 kHz

Span 10 MHz

#VBW 300 kHz Sweep 1.267 ms|

Occupled Bandwidth Total Power 27.4 dBm
4.5066 MHz

10.476 kHz
5.047 MHz

% of OBW Power 99.00 %
xdB -26.00 dB

Transmit Freq Error

x dB Bandwidth

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Freq 2.352500000 GHz

Ref 40.00 dBm

Center 2.353 GHz
#Res BW 100 kHz

Occupled Bandwidth
4.5071 MHz

Transmit Freq Error

x dB Bandwidth

Center Freq: 2.352500000 GHz
¥ Trig: Free Run AvglHold:>10/10

#FGainiLow —_ WAtten: 40 dB Radio Device: BTS

CenterFreq
2.362600000 GHz

Span 10 MHz

#VBW 300 kHz Sweep 1.267 ms|

Total Power 26.3 dBm

Freq Offset|
D Hz|

99.00 %
-26.00 dB

8.057 kHz % of OBW Power
5.189 MHz xdB

Low Channel

Low Channel

[ Keysight Spectrum Ansiyzer - Orcupied W e

07:24:26 Moy 14,2022
Center Fraq: 2.355000000 GHz Radio Std: None
¥ Trig: Free Run AvglHold:>1010

#Atten: 40 dB

Center Freq 2.355000000 GHz

AFGainLow Radio Device: BTS

Ref 40.00 dBm

CenterFreq
2.366000000 GHz

Span 10 MHz

HRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms|

Occupled Bandwidth Total Power 27.1 dBm
4.5204 MHz

7.095 kHz % of OBW Power
5.051 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Freq 2.355000000 GHz

Ref 40.00 dBm

HRes BW 100 kHz

Occupled Bandwidth
4.5242 MHz

Transmit Freq Error

x dB Bandwidth

o Nov 14,20
Center Fraq: 2.355000000 GHz Radio Std: None
¥ Trig: Free Run AvglHold:>10/10

#FGainiLow —_ WAtten: 40 dB Radio Device: BTS

CenterFreq
2.366000000 GHz

Span 10 MHz

#VBW 300 kHz Sweep 1.267 ms|

Total Power 26.5 dBm

Freq Offset|
99.00 % obid

-26.00 dB

12.220 kHz % of OBW Power
5.210 MHz xdB

Middle Channel

Middle Channel

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Fraq: 2.357500000 GHz
¥ Trig: Free Run AvglHold:>1010
#Atten: 40 dB

Center Freq 2.357500000 GHz
ArGuimtow > Radio Device: BTS
Ref 40.00 dBm

Clear Write

Center 2.358 GHz
#Res BW 100 kHz

Span 10 MHz,

#VBW 300 kHz Sweep 1.267 ms|

Occupled Bandwidth Total Power 27.5 dBm
4.5198 MHz

7.016 kHz
5.128 MHz

% of OBW Power 99.00 %
xdB -26.00 dB

Transmit Freq Error

x dB Bandwidth

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Freq 2.357500000

GHz Center Fraq: 2.357500000 GHz
¥ Trig: Free Run AvglHold:>10/10
#Atten: 40 dB

AFGainsLow Radio Device: BTS

Ref 40.00 dBm

Center 2.358 GHz
#Res BW 100 kHz

Occupled Bandwidth
4.5000 MHz

Transmit Freq Error

x dB Bandwidth

Center Freq
2.367600000 GHz

Span 10 MHz,

#VBW 300 kHz Sweep 1.267 ms|

CF Step
Mz

Total Power 26.3 dBm

Freq Offset|
D Hz|

99.00 %
-26.00 dB

8.142 kHz % of OBW Power
5.311 MHz xdB

High Channel

High Channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2023010007F08

10M Bandwidth QPSK

10M Bandwidth 16QAM

[ ——— 5 e
0 07:29:25 M Moy 14, 2022

Center Freq: 2.355000000 GHz Radio Std: None
% Trig: Free Run AvglHold:>1010

" #Auen: 40 dB Radio Device: BTS

Center Freq 2.355000000 GHz

Ref 40.00 dEm

Center Freq
2.365000000 GHz

\
‘M» 4‘“_4-\\

b it

Span 20 MHz,

Center 2.355 GHz
5 Sweep 2.533 ms

#Res BW 100 kHz CR P

2000000 MHz
|Auta Man
SRS et |

8.9497 MHz FreqOffset
11.946 kHz % of OBW Power  99.00 % 93
10.33 MHz xdB -26.00 dB

#VBW 300 kHz

Occupied Bandwidth Total Power 26.0 dBm

Transmit Freq Error
x dB Bandwidth

[ ——
. 07:29:44 Phtoy 14, 2022
Center Freq: 2.355000000 GHz Radio Std: None
% Trig: Free Run AvglHold:>10/10
" #Auen: 40 dB Radio Device: BTS

Center Freq 2.355000000 GHz

Ref 40.00 dEm

| H""r»\‘l“u.-m&u'ﬂ,;‘,m»w,

Y

Span 20 MHz,

Center 2.355 GHz
5 Sweep 2.533 ms

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 27.1 dBm
8.9466 MHz

Transmit Freq Error 6.214 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.876 MHz xdB -26.00 dB

Middle Channel

Middle Channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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LTE Band 41

Report No.: GTSL2023010007F08

5M Bandwidth QPSK

5M Bandwidth 16QAM

[ Keysight Spectrum Ansiyzer - Orcupied W

#FGain:Low

Ref 40.00 dBm

Center 2.558 GHz
#Res BW 100 kHz

Occupied Bandwidth

4.5070 MHz
15.154 kHz
4861MHz  xdB

Transmit Freq Error

x dB Bandwidth

Center Freq: 2.857500000 GHz
¥ Trig: Free Run AvglHold:>1010
#Atten: 40 dB

08:10:29 PMNo
Radio Std: No

Radio Device: BTS

Clear Write

Span 10 MHz
#VBW 300 kHz Sweep 1.267 ms

Total Power 26.6 dBm

% of OBW Power 99.00 %

-26.00 dB

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Freq: 2.857500000 GHz Radio Std
o Trig: Free Run AvglHold:>10/10
AFGainiLow *_$Atten: 40 dB

Span 10.000 MHz

Ref 40.00 dBm

Center 2.558 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 26.8 dBm
4.5057 MHz

7.054 kHz % of OBW Power
4.917 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Radio Device: BTS

Sweep 1.267 ms,

Low Channel

Low Channel

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Freq 2.605000000 GHz

#FGain:Low

Ref 40.00 dBm

Center 2.605 GHz
#Res BW 100 kHz

Occupied Bandwidth

08:11:22 PMNov 14,2022
Center Frag: 2.605000000 GHz Radio Std: Nane

¥ Trig: Free Run AvglHold:>1010

#Atten: 40 dB Radio Device: BTS

CenterFreq
2606000000 GHz

Span 10 MHz
#VBW 300 kHz Sweep 1.267 ms

Total Power 27.8 dBm

4.5022 MHz

Transmit Freq Error

x dB Bandwidth

9.349 kHz
5.148 MHz xdB

% of OBW Power 99.00 %

-26.00 dB

STATUS

[ Keysight Spectrum Ansiyzer - Orcupied W
" L

Center Freq: 2605000000 GHz Radio Std
¥ Trig: Free Run AvglHold:>10/10
#Atten: 40 dB

Center Freq 2.605000000 GHz

#FGain:Low

Ref 40.00 dBm

Center 2.605 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 27.1 dBm
4.5014 MHz

9.108 kHz
4.967 MHz

% of OBW Power 99.00 %
xdB -26.00 dB

Transmit Freq Error

x dB Bandwidth

Nov 14, 20
Hane

Radio Device: BTS

Span 10 MHz
Sweep 1.267 ms

Middle Channel

Middle Channel

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Freq 2.652500000 GHz

#FGain:Low

Ref 40.00 dBm

Y

Center 2.653 GHz
#Res BW 100 kHz

Occupied Bandwidth

4.4917 MHz
3.236 kHz
5036MHz  xdB

Transmit Freq Error

x dB Bandwidth

Center Frag: 2.652500000 GHz o

¥ Trig: Free Run AvglHold:>1010

#Atten: 40 dB Radio Device: BTS

Span 10 MHz
#VBW 300 kHz Sweep 1.267 ms

Total Power 26.7 dBm

99.00 %
-26.00 dB

% of OBW Power

[ Keysight Spectrum Ansiyzer - Orcupied W

Center Freq 2.652500000 GHz Genter Fraq: 2.652500000 GHz Radio Std
Trig: Free Run AvglHold:>10110

AFGainiLow *_ HAtten: 40 d8

Ref 40.00 dBm

Center 2.653 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 25.6 dBm
4.4930 MHz

321 Hz % of OBW Power
5.267 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

AT

Radio Device: BTS

Span 10 MHz
Sweep 1.267 ms

Center Freq
2662600000 GHz

000000 MHz,
Man

Freq Offset|
D Hz|

High Channel

High Channel
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Report No.: GTSL2023010007F08

10M Bandwidth QPSK

10M Bandwidth 16QAM

[ Vgt Spectrm Analyze - Dccupd B o o]
07:31:48 PMNOY 14,2022

Center Freq: 2.560000000 GHz Radio Std: Nane

Trig: Free Run AvglHold:>1010

#Atten: 40 dB Radio Device: BTS

Center Freq 2.560000000 GHz

HFGainlow

Ref 40.00 dEm

Center Freq
2660000000 GHz

Center 2.56 GHz
#Res BW 100 kHz

Span 20 MHz,

Sweep 2.533 ms| T

2.000000 MHz|
|Auta Man
Occupied Bandwidth Total Power 26.7 dBm ———

8.9427 MHz FreqOffset

#VBW 300 kHz

Transmit Freq Error 15.343 kHz % of OBW Power  99.00 % 93
x dB Bandwidth 9.675 MHz xdB -26.00 dB

[ Kersgrt Spectnm Ansiyzer - Occupeed W 7 (i

T 07:35:58 PMNOY 14, 20
Center Freq: 2.560000000 GHz R td: Nane

Center Freq 2.560000000 GHz it P B “AvgHold:» 10110

FGuincLow " #Atten: 408 Radio Device: BTS

Ref 40.00 dEm

Center Freq
2660000000 GHz

ke fuiter

Center 2.56 GHz
#Res BW 100 kHz

Span 20 MHz,

Sweep 2.533 ms| T

2.000000 MHz|
|Auta Man
Occupied Bandwidth Total Power 26.0 dBm ——

8.9511 MHz FreqOffset
Transmit Freq Error 12.017 kHz % of OBW Power  99.00 % Ok
x dB Bandwidth 9.544 MHz xdB -26.00 dB

#VBW 300 kHz

Low Channel

Low Channel

[ Kot Spectnm Ansiyzer - Occupeed W i

g NGy 14,202
Center Freq 2.605000000 GHz Center Freq: 2.605000000 GHz Radio Std: Nane
Trig: Free Run AvglHold:>1010

aFGoinow " #Aten: 408 Radio Device: BTS

Ref 40.00 dBm
Center Freq
2608000000 GHz

)

e T

Center 2.605 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 2.533 ms|

Occupied Bandwidth Total Power 27.3 dBm
8.9340 MHz
Transmit Freq Error 4.447 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.645 MHz xdB -26.00 dB

[ Vgt Spectrn Analyze - Dccuped B e
" 07:35:32 PM MOV 14,2022

Center Freq: 2.605000000 GHz Radio Std: Nane

Trig: Free Run AvglHold:>10/10

#Atten: 40 dB Radio Device: BTS

Center Freq 2.605000000 GHz

#FGaincLow

Ref 40.00 dBm

Center Freq
2608000000 GHz

Center 2.605 GHz
#Res BW 100 kHz

Span 20 MHz

#VBW 300 kHz Sweep 2.533 ms|

Occupied Bandwidth Total Power 26.4 dBm
8.9404 MHz FreqOfset

Transmit Freq Error 7.922 kHz % of OBW Power  99.00 % Ok
x dB Bandwidth 9.889 MHz xdB -26.00 dB

Middle Channel

Middle Channel

[ ——T] i

Center Freq: 2650000000 GHz Radio Std: None
Trig: Free Run ‘AvglHold:»10110
#Anen: 40 8 Radio Device: BTS

Span 20.000 M|
#FGain:Low e

Ref 40.00 dBm

Center 2.65 GHz
#Res BW 100 kHz

Span 20 MHz

#VBW 300 kHz Sweep 2.533 ms|

Occupied Bandwidth Total Power 26.4 dBm

8.9323 MHz

-5.535 kHz % of OBW Power 99.00 %

Transmit Freq Error
x dB Bandwidth 9.652MHz  xdB -26.00 dB

[ Kersgrt Spectnm Ansiyzer - Occupeed BV

073447 PMNOY 14, 20
Radio Std: Nane

Center Freq: 2.650000000 GHz
Trig: Free Run AvglHold:>10/10
#Atten: 40 dB Radio Device: BTS

Span 20.000 MHz
#FGain:Low e

Ref 40.00 dBm

bbbt il

Center 2.65 GHz
#Res BW 100 kHz

Span 20 MHz

#VBW 300 kHz Sweep 2.533 ms|

Occupied Bandwidth Total Power 25.4 dBm
8.9335 MHz

-7.211 kHz

% of OBW Power 99.00 %

Transmit Freq Error
x dB Bandwidth 9.476 MHz ~ xdB -26.00 dB

High Channel

High Channel
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